Instruction Vianual

e ET L

1ZI0)S CALE)RADIONCONT RO DRIET,

\

= h
Al oo G0 &

|||||||||||
'''''''''''''
|||||||||
||||||||||||
. %
ks
oy ]
A
"t
llll
A

L
!
o
!
o
_____
|

aF
Al
At
i
Ty
e

Ll
wr
.....

.y
A
A
Rt
il
A

"I‘h"i"r n ,,""j IIIIIIIIIIIIIIII

:-'I
iy
i i

"
| [




Specification / BAi3IH

BEFORE YOU START

Before building and operating your 3RACING SAKURA D3, you must read through all of the operating instructions and instruction manual and fully understand
them to get the maximum enjoyment and prevent unnecessary damage.Read carefully and fully understand the instructions before beginning assembly.
Make sure you review this entire manual. We cannot accept your SAKURA D3 kit for return or exchange after it has been partially or fully assembled.

MBI THHEIIC

3RACING SAKURA D3M#IT T ERIFT BAIICIE. BT RIFETREHERAEZ BHAHGY RATER LTS BEEWI A—TJERITALIIIC. VAV ESE LS T
T 2TOETEF L BRMAHHGOTTERLTHS, VI OBTTELSBS TEV, BIRGAEOLBABTECH THATLESHEI O TEL REO—BB. L E2
THEIUTICEVELRS BR3Py BEaklE—YTEEEADT. CTHRIIIEVEE,

CUSTOMER SUPPORT

We have made every effort to make these instructions as easy to understand as possible. However, if you have any difficulties, problems, or questions,
please do not hesitate to contact the 3RACING support feam at service@3racing.com.hk . Also, please visit our web site at hitp://www.3racing.com.hk to
find the latest updates, set up information, option parts,and many other goodies. We pride ourselves on taking excellent care of our customers.

HEEMAOHHR—F

AT SR EL. BROFRBIE S BLLTEYET A BT OERIC BRI S IESEBSEICIRACING T R— FF— LD A —||; jp@3racing.com.hk (B&ETT
SICTHEBT TV EE, £, 1O 71 bhttp://www.3racing.com hk TR EFTHBE Y. v F Py 7ORES, A 73—y RUFOMOBSORELEECE
Wt E T B SR RBICEF S L{TRIRW WA LS TEBRYNEWLELET,

SAFETY PRECAUTIONS

Please read the instruction manual before building and operating this model and follow all safety precautions. For reference reasons, please keep the
instruction manual at hand. For provide the maximum performance, we have a full line upgrade parts for our SAKURA D3. Using any third party parts on this
rmodel will void guaranty immediately. The buyer expressly agree to indemnify and hold harmless 3RACING for all cldims resulting directly or indirectly from
the purchase, ownership or use of the product.

REREIE

WROHEHIU T, K FRETHEICE, RURSAZE BHA G- T REBEBICHEHEVWTEV. RIRSRASR BFNEI 2BFRICBL T WO TELBRTESLDICERED
BHTFEV, EROMUEERRFET S/ HIT. SAKURA DIRAD 7 v I L—Fo ) —XZBRELTEVE L, E=FOE&R (BRACING 7 v T L— 51 LN OfE&R) EHE
L_:‘*E{iéﬁggn mEOFRIIE T CICEREVET. BEEREEIC. AVEEENICERETEBATHE. 2TOREBEREP. BEFGI LV AR OREIRGEEETAETS

Tool Include / BGIcEHY—Ib: Specifications / & AN Y% :

Overall Length/£E : 428mm
(without Body & Foam Bumper/R7s & 74— LNV IN\—HEHEEA)

#gl:) #'gllim \ Overall Width/21& : 188mm
Wheel Base/&A4—jb_—=2X : 256mm

#300 OIL #1200 OIL TURNBUCKLE TOOL - 3mm > .

Counter Steer Ratio/A72—AF7L274 :2.14

Tool Required / HEEY—Ib : Updated Instruction Manual / Set-up Sheet / Set-up Manual / Gear Ratio Chart :
BRI / v by TRy Ty FTLAER

English Version / 35i8AR: http://os.3racing.hk
1.5mm 7L F Japanese Version / BEEBAR: nhitp://www.3racing-jp.com

2.0mm Hex Wranch
2.0mm HABLF
2.5mm Ball Driver Hex, Wrench

| B T T Ry iy Contents ! E“

4.0mm Phillips Screwdriver

| ————— O [ = oy Tk bl

4.0mm FSAFSH1—

— Im 5.5mm Mut Driver 1. Suspension Arm /H27—L — — — — — — — — — — — — 1-2
2.9MM Fv kb EZ08
2, Steering System / AF 7PV GATL — — — — — — — — — — 3
3. Front & Rear Bulkhead / 7Ok & U7 1UbI~AYF — — — — — — 4
% ﬂ:C 4. Front & Rear Solid Axle / 7OYF&UF-YUYFPHIRIL — — — — 5.6
';.LEES WIRE CUTTER S.UpperDeck /Pyiv--Fo¥% — — — — — — — — — — — — — 7
2P— DA —HyE—
é. Gear Assemble / ¥7o¥8u2 ¢ — — — — — — — — — — — 8-9
7. Front & Rear Bulkhead Cover/
7a7k &UT 1WAy FHI - =N
L7777 gr 77777777 T 8. Rear Up Right, Front Knuckle & Upper Linkage / ., .4
D7 -Tu724 0. 707+ 2L & TyIN—=V 20—
HOBBY KNIFE SCISSORS
hya— g 9. Oil Shock / #1Wirgwy — — — — — — — — — — — — 14-15
10. RC Unit Installation / RC3Z v OV 16 -17
I ) 11. Bumper & Body Post / 1IN\ —&KF74—FKAF — — — — — — — 18
E':'DY EEAMER E:‘EE-E'?E;EE 12- Him A!iEﬂ"IhIE ,!‘ lJL\'mH.ﬂT ____________ 1?

BT 13. Parts Include / BEIc&®HB/{—Y 20 - 25




1. Suspension Arm / $A7—L

Front Suspension Arm (2)
0k HA7—L4(2)

Rear Suspension Arm (2)
V7B 27—1 (2)

5.8mm Ball Stud (4)
5.8mm K—JjLA 2w (4)

M3 x 10 Set Screw (4)
M3 x 10 EvkATU1— (4)

M3 x 12 Button Screw (4)
M3 x 12 REZ51)1— (4)

M3 x 6 x 1.0 Spacer (8)
M3 x 6 x 1.0 A~—1— (8)

[

M3 x 46 Pin (4)
M3 x 46 £/ (4)

Z8ZF | font Suspension Arm

R AT—L

M3 x 10

M3x 12

Button Screw
RR AT 1—

0
Set Screw
tyhA)2— ¢
e |
5.8mm
Ball Stud Y _
F—LZEvE Front Suspension Arm
O kYA 7F—L
Rear M3 x 12
Y Button Screw M3 x 10
REA7)1— Set Screw 58mm
Rear Suspension Arm \Ci; rhAZY2= Ball Stud

T AT — L

(= oo (=rF ]

F—IL AR w F

i\ M3Ix 12
Button Screw

RRAI 21— 5.8mm
Ball Stud

K—IUZ R

M3 x 10
Set Screw
kA2 21—

Rear Suspension Arm
7 AT —L

L L

Suspension Mount RR+3 (3 Degree) (1)
HAT I FRR+3 (3E) (1)

w

I

Front
0k

] |

Suspension Mount FF+0 (0 Degree) (1)
B2 FF+0 (0F) (1)

Lalan
O =) E=Z10

FR-0 Suspension Mount Left & Right (1)
FR-0 A< o>k Ef & &R (1)

FaL] LE Y ALl LIZ N
0 T Lmom)
RF-0 Suspension Mount Left & Right (1)
RF-0 42+ 6 & A6 (1)

M3 x 6 x 1
Spacer
Suspension Mount FF+0 (0 Degree) AN—7—
BRI FF+H0 (OF)
M3 x 6 x 1.0 (5
Spacer
AN —

RF-0 Suspension Mount Right
RF-O &A=k B

b

RF-0 Suspension Mount Left
RF-0 # A=+ &4

Rear
U

0

FR-0 Suspension Mount Right

M3x6%1.0 FR-0 42 =74+ &#

Spacer
M3 x 44 AN—T—
Pin

2\~

Spacer
A=t —

/<, FR-0Suspension Mount Left
Qq FR-O H 229>+ A
ﬁ

9 .
e

R\

: AW

o) —

M3Ixéx1.0

Spacer
AN—H—

Suspension Mount RR+3 (3 Degree)
YA/ FRR+3 [3E)
M3xéx1.0
Spacer

-1 -




1. Suspension Arm / $A7—L

ssemble view

@
E 4017

J

M5x10x 4

Bearing

T
M3 x12
Button Screw
R AT ) 12—

Pulley Ring - A
= - A
Pulley Ring - B

)47 -B

i)

|
r
=
B
o olih
il
|
| =
u_.. _
& |
|
. |
||||| - .hl_....
- W.m....
O
o L
xﬁ._rw |
ol ol
Z2och _ O
] .J___—_ _._... - w.m....
#ﬁf‘h . .-.‘....u.____p.l.. A - m. ?n.
N4 W, WOA ﬂ ® 9L
.\_..___....‘# am-—r..
4 ol

A o AN __ﬂ_ +
= % X Y
.ﬁﬁe 03} i
h..lu_..__ -t .m :ﬂ e <L
z7 c N c N {
¢, E_T o 7
- ™= / K
) W = = = = |
= a0 D7 i e i
) .._ ..... w. =
== = o hﬁw‘ 6% s =R
— ”I. _r 5 v =
Tt . : C — o W s \
oD ™ N —H Al - AN u\ﬁw
= i\ 2N PN 32 oK 1 X Y%
—= B W; e = B = o ,_mm oM n_D.ﬂm._. .
. —— S _ _ = = m; : .
L . > > )
= 3% s 27 27 o gk ] &
- 1 = = T oo @ :
=L 2R xx & N en 2 == 8 N
Al % oo o= X X Ik
o N —0O X X X S5 S
c’m ®m® ww @ © o 87
OnNn 22T 22 ==
AN,
@ Ik
T |P .-r o
= A ==

assemble view




2. Steering System / A7 7V /9 VAR T L

O

M5 x 0.3 Stainless Steel Shim Spacer (2)
M5 x 0.3 A7 VLA AF—Ib LAA—H— (2)

M5 x 8 x 2.5 Bearing (4)
M5 x 8 x 2.5 "7 (4)

Oj]l' 4.8mm Ball Stud (3)

4.8mm R—L AR v (3)
M3 x 4 Button Screw (2)
M3 X 4 Ba22491)2—(2)
M3 x é Flat Screw (2)
M3xéT75vRAZ7)1— (2)
M3 x 8 Flat Screw (4)
M3 x8 75vkAZ)1— (4)
M3 x 8 Button Screw (2)
M3 x 8 RRA7) 21— (2)

ﬂ: MS5.7 x 4.2 Flanged Tube (2)
M5.7 x 4.2 7529Fa1—T (2)

[ Mé x 9 Steering Post (2)
Méx 9 ZAF7ITHRAR (2)

. Battery Mount A (2)
IS =T RA (2)

©i| Battery Mount B (2)
x_,. Iy F) =9 RB (2)

Steering Arm - Right (1)
ATV 7—L-6f (1)

Steering Arm - Left (1)
ATFTITT— - KR (1)

O —=1I—=0)

Steering Link (1)
AF7V) (1)

4.8mm M3 x 8

Ball 5tud Button Screw ‘ | -

Steering Link

AT TPV )00

MI X8

Button Screw
AR ) 21—

R—IL ARy E PEYATI1-
4.8mm \?
Ball Stud
F—ILARw

MS.7 x 4.2
Flanged Tube™}
259 F -

Steering Arm - Left
AFPUST—Ls - B ?;1{,5 },;;;Eube

720V Fa—T

Steering Arm - Right

AFPUSHT— I - Bl A
M3 x 4
Button Screw
PRGN )1—
Battery Mount
NyFY—T7/k
M5x03
Stainless Steel Shim Spacer
AFULA-AF I LAA—Y— Q
3 N
TS

M3 x 8
M3 x 8 Flat Screw
Flat Screw 77y rAYUa—

ZovRAT)a1—

Battery Mount B
IuF ) —< /B
M5xB8x25

Bearing
R

Batery Mount A ] @\ Battery Mount A
M6 x 9 e 1Y FU—TI A

Steering Post
AT THA

— Battery Mount B
SNy 7T =72 +B

Flat Screw
75w kA )a1—

assemble view

AE Y7




3. Front & Rear Bulkhead / 7k & Y7 INIVIANYF

M3 x 12 Flat Screw (2)
M3IX 12 75w A7) a— (2)

M3 x 8 Flat Screw (11)
M3 x8 75w kA7)a1—(11]

M3 x 8 Button Screw (2]
M3 x 8 FRA0)1—(2)

! |

|

M6 x 23 Aluminum Post (2)
Mé x 23 ALRA T (2)

Motor Mount (1)
E—52—<7k (1)

Rear Bulkhead - Left (1)
77 Iy - il (1)

27

U

Rear Bulkhead - Right (1)
D77 8o~y B -5 (1)

Front Bulkhead - Left (1)
bbby E - E8 (1)

Front Bulkhead - Right (1)
O k18 F - A5 (1)

M3 x 12 M3 x8
Flat Screw Flat Screw
FowkAT)2— FSw k2417 — Front Bulkhead - Right

ZOvkNlosy F -5H

Front Bulkhead - Left
OV by F - 26l

Motor Mount
E—F—2/}

Mé x 23

ALRAF

Front Bulkhead
202 k-1 E

M3x8

| @ Button Screw
I FRZT ) 1—
|
|

| Rear Bulkhead - Right
| WPk o~y F - Gl

Rear Bulkhead - Left
7 i SIe2 o - IR

M3 x8
Flat Screw
7wk A )1—
M3Ix8
Flat Screw
FovkAIUa—
M3 X 8 AT
Flat Screw

2wk A7) a—

assemble view

AE Y7




4. Front & Rear Solid Axle / 7Yk & VY7 -Y)y 79XV

M2 x 10 Pin (2)
M2x 10 £ (2)

M1.6 x 5 Socket Screw (2)
M1.6x 5 VirybkAT)a1— (2)

L 1

| v

M3 x & Button Screw (3)
M3 x 6 RAA7)2— (3)

M10 x 15 x 4 Bearing (2)
MI10 x 15 x 4 A7) (2)

Front Belt - 138 (1)
ZOxk-~NJLH-138 (1)

oo

Solid Axle Outer Tube (2)
VU EFOAN T oR2—F1—T (2]

I

Solid Axle Outer Joint (2)
VI FFPIAI-TI2—T314k (2)

1] [

-
Solid Axle (1)
vy EP2Z) (1)

38T Pulley (1)
38T 7F—1u—(1)

W Bearing Holder - A (1)
)| ~PuvoRLE—-A )

Bearing Holder - B (1)
)| NTUZGRILE—-B (1)

Front Solid Axle
= 4 SRV B Syl 41

M3 xé
Button

MIOx15x 4
Bearing
AT

Screw

387

Pulley
Tl

Solid Axle Outer Joint

VU FFPAIN T8 —34

Solid Axle Quter Tube
VI w BFPSZ - Taf—Fa1—7

MIOXx 15x4

Bearng
ATV 4

Y

Solid Axle Quter Tube
VU w FFP2Z - TPo2d—Fa—7

Solid Axle Quter Joint

AV ETY Sl § VR Ll B Ebb e I il o
Solid Axle
V) FF2Z

assemble view
%H17 [

Bearing Holder - A
AT T RIE—- A

Front Solid Axle
O e FrEIA

Default setting
BIESE
=
o
Rear E—
)7

Front Belt - 138
O bk-~Ukk-138

Bearing Holder - B
ATV RILE—-B

procedure for another side.
CER HOAIDEIRIAFICTEE T EL,

Note : Please follow the assemble J

Socket Screw
Vairyhk A7) 21—

assemble view

H Y7

Front
e 7 [/ |

Note Position

{riEEE




4. Front & Rear Solid Axle / 7Yk & VY7 -Y)y 79XV

Rear Solid Axle
Y7 - )y F7r2RIb

T Solid Axle
M2 x 10 Pin (2) 30T 1w RFEZ

— maxi0ev(2) Pulley

7—1—
| i M1.6 x 5 Socket Screw (2)
M1.6X S VirvbkAo)a— (2]
M3 xé

M3 x & Button Screw (3) Button Screw
M3 x & REVAZ1)1— (3) TaIAT!

MIOXx 15x 4

Bearing

M10 x 15 x 4 Bearing (2) NPT

MI10 x 15 x 4 ~771) 24 (2)

B RECEROIL =18 1] Solid Axle Quter Joint

U7 -~Ibk- 183 (1) YUy KPR P8 —=TaA b

Solid Axle Quter Tube
SRR ) Prag—Fa—7

Solid Axle Quter Joint
W FP2AI - Faf—342F

MIOX 15% 4

Bearing
ATV T

Solid Axle Quter Tube
VU FF2ZI-FoR—Fa—7

Solid Axle Outer Tube (2)

VI ETFPAN T 22—F1—7 (2] 5im;;5-f"ﬂ A;lim
AP

1

) |O Bearing Holder - B
ATV AT RILF— - B

=

Solid Axle Outer Joint (2)
VI FFPIAI-TI2—T314k (2)

SMECIE

-

S

Solid Axle (1)
vy EP2Z) (1)

30T Pulley (1)
30T 7—1U—(1)

Bearing Holder - A (1)
J) "TUTEIE—-A (1) Default setfing
' BIESE

Bearing Holder - B (1)
AT T RILAE—-B (1)

Rear Belt - 183
-~k - 183

Bearing Holder - A
TV T RIS — - A

— )7

MNote Position
fUEFE

Rear

Mote : Please follow the assemble

procedure for another side.
OER RO BIER I BB TFEL.

Socket Screw
Virw bk AZ 21—

assemble view

AH I [X]




5. Upper Deck / 7vIN\—7vF

Rear Bulkhead Bearing Housing - Left
W  WTIULAy BT ING T T - 2

3 |
L
Tk
3 Iy
N e
® O™
m E N
Y > 2%
=
ot
o =
o'
AN
Y T
24 8
) ﬂi.
WH_H dy = _.Dm
=T O ik w2
G.__......_. _|— ..m —
& = D o = E r
=B 85 23 2
.mﬂ.ﬁ 3 O =< w.?
E._N 2| _H_m_?_“
£ (i} L
24 5o x U5
S& L <~ 20l
Q= o C I Zch
3R s=8
e > a%
5 L
T
L
0 =M
w O o
@58 =
("]
o
—_— P.l.l-
— = m“
= e € X TF
f” |“.l = F llll-.ﬂl
S = v = 5% .=
& 5 << 55 = b 4
— wy wy —— oo
L L 2 - 9
2 N 2N < R, et
24 =N N ® T K
”m: m: = m”... W.m..fm__.,....__.
D > 22 == ©d O En
2R 2a S —Z cK OL &%
|| ET — | £ Xu ON DN
5 A 5 — 9¥ sxgpod
B 1N Ok 8% = N X x
._..-... ] ._.J.,_ .__I_ =0 =0 o oD o) o
po i d po ik 4 Do o o =
O D W@ o =
o5 M2 oR 23S
£<¢ £ < = [~
ERN 2%
._I.“.ll.n.... ._I.“...I..-.-.
[ R [ M
@ M~ @ M~ — S
o o o =

assemble view

#H17 ]




6. Gear Assemble / ¥7D$RIT

M3 x 6 Button Screw (1)
M3 x 6 REsA7)a— (1)

M4 x 8 x 3 Bearing (2)
M4 x 8 x 3 <7145 (2)

©JOJ@] |

Pulley Gear Cover

137

Pulley Gear
T—1)—¥7

assemble view
#HIT[X

T——FFhi—
M8 x 2 Shock Tower Shim (1)
M8 x 2 rawiad—is L (1)
M4 x 0.3 Stainless Steel Shim Spacer (2) assemble view
M4 x 0.3 RF VLR RF— b LAR—H— (2) HHIZ
;ulltjy ?:iﬂr
- M1.5 x 10 Spring Pin (2) —U—=%7
M1.5x 10 22072 (2)
e M1.5x 10
Center Belt - 519 (1) i gt Spring Pin
] S o L e L8
M3 x b
Button Screw
O O O RE AT )1~
M4 x 43 Shaft (1) &/
M4 x 43 v 7+ (1) e " Center Belt - 519
B — k- 519
MB x 2
Shock Tower Shim
IwIRI— L
13T Pulley Gear (3)
13T 7—U—F7 (3)

1O

13T Pulley Gear Cover (3)
13T F—U—FFH/1— (3)

22T Pulley Gear (1)
22T 7—=)—F7 (1)

o ©.~3

22T Pulley Gear Cover (1)
22T F—1)—F7H1— (1)

Gear Adaptor (1)
FrP7rETE—(1)

M4 x0.3

Stainless Steel Shim Spacer
AT LA AF— I LAAN—Y—

Gear Adapfor
FTFTFHTo—




6. Gear Assemble / ¥7D$AIT

M3 x 6 Button Screw (6)
M3 x 6 RAA7) 21— (6)

M4 x 8 x 3 Bearing (2)
M4 x 8 x 3 "7 (2)

M8 x 2 Shock Tower Shim (2)

48 Pitch Spur Gear 80T
48 EwF A —FTF 80T

MB x 2 rgwiad—is L [2)

M4 x 0.3 Stainless Steel Shim Spacer (2) _—
M4 X 0.3 RF YL A AF—IVY A== (2)7__

M1.5x 9 Pin (1)
MI1.5x9 E> (1)

M1.5 x 10 Spring Pin (2)
MI1.5x 10 AT (2)

° 3 ~ S M1.5x 10 REVAY 21—

L

o Button Screw
M4 x 34 Shaft (1) ;'"‘"'- i@iﬂg ?Ey
M4 x 34 %7k (1) —
227 Center Belt - 519
M3 x & Pulley Gear g — k- 519
Button Screw - I-U—¥7
FR A ) 21— + \
\\ﬁ\ : LE@-“:I-‘.: ________________ L e o RRETRERRRT

M8 x 2 @. 137
Shock Tower Shim Pulley Gear
Y3 s8I~ L @ T ¥7

M4 x 0.3

Stainless Steel Shim Spacer M4 x8x3
AT LA AF—I LAA—Y— Bearing
48 Pitch Spur Gear 80T (1) AT
48 EwF 2N —F7 80T (1)

Bufton Screw
R AT ) 1—

= ?i;f*‘“'*“‘

M4 x 0.3 ' ) ) ~ Shock Tower Shim
Stainless Steel Shim Spacer FE P

AT e AF— Il LAN—Y—

= .
______________
[

assemble view
fHIZ




7. Front & Rear Bulkhead Cover / 72k & U7 - 1NNy FHIN—

[ Front Bulkhead Cover J M3 x 22

Zaxbk- 1Ny Fhii— Button Screw
ReA 72—

MZ x 15

Damper Taper Cone
Hwl—7—i—a—=

Ball Stud
A=l AR F

M?x15 ,’%

Damper Taper Cone

Ao i—F—)—0—= i E

Front Shock Tower (1)
202 k-v3woai— (1)

5.8mm
[I_’ Ball Stud
AN R—ILAB W F
Front Bulkhead Cover - Left (1) gﬂ:ﬁ;:{ 8 :
707 b1V B — - 54 (1) bl

Front Bulkhead Cover - Right
O bl aAy Fh = - G

L/~ 1

Front Bulkhead Cover - Right (1)
ZavbN oy Fhi— -/ (1)

Front Bulkhead Cover - Left
il ZOz b ecy Fhr— - 2R
- ]

M? x 15 Damper Taper Cone (2)
M? x 15 & ){—F—1—a—2/ (2)

M3 x 28 Flat Screw (4)
M3 x 28 25w A0) 21— (4)

|

M3 x 22 Button Screw (2)
M3 x 22 R Z71)1— (2)

@ M3 Nuts (4)

=/ M3 F+vi (4)
5.8mm Ball Stud (2)
5.8mm R—JL22vF (2)

Oj]]m 4.8mm Ball Stud (2)

4.8mm F—JL AR v (2)
M3 x 8 Button Screw (2]
M3 x 8 RR/A71)1— (2)

Front Shock Tower
OV kgw i) —

4.8mm

Ball Stud
et | P - S0 o

REAT)1—

M3 x 28

Flat Screw
FovRA9) 31—

-10 -




7. Front & Rear Bulkhead Cover / 72k & U7 - 1NNy FHIN—

M3 x 12
Rear Shock T
Rear Bulkheu::l Cover , J’?;_‘,‘?[yafgﬁ,;’_wer Button Screw
Y7 -2~y FhiIi— REVAH) 21—
M3 x 6 4.8rmm

Damper Taper Cone
ot | N T | e Q=
5.8mm
Ball Stud
b | Pr &5

Ball Stud
i | P - BTN

Rear Shock Tower (1)
73w aad— (1)

Ball Stud
e o &S

MZ x &

Damper Taper Cone
o ii—F—i—1—

[ﬁ:ﬂ M3 x 8 Rear Bulkhead Cover - Left

Rear Bulkhead Cover - Right (1) Button Screw - U7 1L~y BhS— - &4
e 13—

E—

Rear Bulkhead Cover - Left (1)
U710k~ Fh—- £/ (1)

5.8mm Ball Stud (2)
5.8mm F—jbARwF (2)

’:jjmm 4.8mm Ball Stud [2)
4.8mm R—JLAZ2v F (2)

— 1| M9x6 Damper Taper Cone (2)
1| M?xéFi—7—/—0—- (2

Rear Bulkhead Cover - Right
Flat Soren———O 71N E B — - 5

FS3vFAZ 21—

M3 x 8 Flat Screw (4)
M3 x 8 75w FRZU1— (4)

M3 x 8 Button Screw (4)
M3 x 8 RaA7)1— (4)

]m M3 x 12 Button Screw (2)
M3 X 12 K2 A21)1—(2)

:::
-----
_________

g
______

assemble view

AHIZ X

-11 -



8. Rear Up Right, Front Knuckle & Upper Linkage / U7 -7y 7SS4 k. 7077910 & Ty IN=V) 0 r—

4.8mm x 13mm Ball Cap (4)
4.8mm x 13mm F—ILFvv 7 (4)

4.8mm x 16mm Ball Cap (8)
4.8mm x 16mm F—jb++v7 (8)

|I'I'|'.'.'.I'I'|'.'.'.|'I'|'.Ifﬁl.'.'|'I'|.'.'.'|'I'I.'.'.'|'I'|
M3 x 25 Turnbuckle (4)
M3 x 25 B—22)0w)l (4)

M3 x 16 Set Screw (2)
M3Ix 16 EvtRA7)a—(2)

M3 x 6 Set Screw (2)
LA M3 xXé&tvkAT 21— (2)

M5 x 10 x 4 Bearing (4)
M5 x 10 x 4 R71)24 (4)
Oj]lm 4.8mm Ball Stud (2)
4.8mm R—JLAZ v (2)

| M3 x 25 Pin (2)
M3 x 25 £ (2)

e

L L RREDAARK

O

Rear Upright - Left 1)
Y7 -Fu T4k - KR (1)

AN

O

Rear Upright - Right (1)
U7y TSA - A0 (1)

M3x1é

Set Screw
kA ) 1—

(o8=]

4.8mm x 13mm 4.8mm x 13mm 1.5mm
Ball Cap M3 x 25 Ball Cap
B=ibF v Turnbuckle  f—jL%4vF

H="rf vl

4.8mm x 14mm

Ball Cap
|

M3 x 25

Tumbuckle

v MO I P
Py - Np’re : Please repeat the assemble step for remaining set.
Ball Stud CAR HUOIRFECERLTRVOE Y FEEIL TFEWN.

F—=ILA R
Universal Shaft - 44mm
A= =S 7 - 44mm

M5 x 10 x 4

Bearing _
~TIT =T ...;;::;:=:-:;-:‘?if"f:i"'.

MSx 10x 4
Bearing
ATV
Rear Upright - Left

TP -FuFo1k -8l

assemble view
-
2V ¥

Set Screw
TwhA2)a1—

e E—

Universal Shaft - 44mm (2)
A== 7k - 44mm (2)

1,
AR
I
i
5]

assemble view

H1T




8. Rear Up Right, Front Knuckle & Upper Linkage / U7 -7y 7SS4 k. 7077910 & Ty IN=V) 0 r—

u
[

(-

[l

M5.7 x 4.2 Flanged Tube (2}
MS.7 x 4.2 753 Fa—7 (2)

M5.7 x 5.5 Flanged Tube (2}
M5.7 x 5.5 75 TFa1—7 (2)
M3 x 6 Set Screw (2)

M3Ix 6 tvrAZa— (2)
4.8mm Ball Stud (2)

4.8mm R—JLAZvF (2)

Oj]m 4.8mm Ball Stud(M3 x 9) (2)

M3 x 10 Button Screw (2)
M3 x 10 R 71— (2)

M3 x 22.9 Pin (2)

M3 x 22.9 ¥ (2)

M5 x 10 x 4 Bearing (4)
M5 x 10 x 4 X714 (4)

Knuckle Arm - Left (1)
Fu b —L - (1)

Knuckle Arm - Right (1)
Fu b7 —L - 6 (1)

C-Hub - Left (1)
Cn7-E@1)

C-Hub - Right (1)
C7-58 (1)

4. 8mm
Ball Stud
F—IbARw F

assemble view
$HIT [

4.8mm
Ball Stud(M3 x 7)
F—IbA2 v F(M3 x 7)

Note : Please follow the assemble
procedure for another side.

TER: AORIOHEIIZIRFICTE2RTEL,

Knuckle Arm - Left
Fu )T — L - 248 \/
4.8mm R—ILAZ v F(M3 x 9) (2) M5 x 10x 4 B KPS

Bearing . sas
AT T ra =~

M5.7 x 4.2

Flanged Tube
FSvVFa-7

Y\ i
. ’ Button Screw
Universal Shaft - 44mm 7 Button Screw

M5.7 x 5.5

Flanged Tube
oS-

*

Set Screw
kA7) 1—

=J-I|l

Universal Shaftf - 44mm (2)
A= vk - 44mm (2)

assemble view

REIT ]




9. Oil Shock / 1Iv/av7

2.5 x 6 x 0.4mm E-Ring (8)
2.5 x 6 x 0.4mm EUZ/4 (8)

M2.8 x 1.8 O-Ring (4)
M2.8 x 1.8 OU>% (4)

O-Ring Spacer (4)
QU F AR —H— (4]

| O-Ring Cover (4]
| QUFhHI— (4)

Shock Piston (3 Holes) (4)
3wl ERI-}’{S =l {"'”

Shock Piston (2 Holes) (4)
aua A2 F—I) (4)

Shock Silicon Cap (4)
ogwd)AvEeuS (4)

Bottom Cap (4)
REFvyT (4)

Upper Cover (4]
Fuli—Ah1— (4)

M11.5x 1.5 O-Ring (4)
M11.5x 1.5 004 (4)

Adjust Ring (4)
TIw AT (4)

Qil Shock Body (4)
| FAWNrawTiTa (4)

"' 5.8mm x 10.2 Ball Cap (4)
X 5.8mm x 10.2 R—ibFvv 7 (4]

M3 x 28 Shock Shaft (4)
M3 x 28 3w vw T (4)

O |lo

Shock Top Plastic Cap (4)
vavd by T TISAF VI T (4)

#300 OIL
#300 # 1L

#1200

Qil

#1200 OIL
#1200 AL

Shock Piston (3 Holes)
3w ITEZ 3 F—IL)

assemble view
Shock Shaft #HITE

e B b Ll

MI11.5x 1.5
O-Ring
ol M28x 1.8
: i O-Ri
Adjust Ring DIJ:I,T{?*Q

TP AR
Qil Shock Body -

FAITavsRTA Bottom Cap

TRy T
O-Ring Spacer
OV 7 RA—H—

O-Ring Cover
QU hI—

INCORRECT
IERE

5.8mm x 10.2

Ball Cap
F—ibFrud

#1200 OIL
| Please Pre-thread the ball end hole using an M3 screw. o #1200 #-1)l
oA A b= OEIC,. M3Z 2 ) 1 —icRIiC R — IV T FR—ILER M T R &L,
E #2300 OIL
#300 -1l

1.Fully pull the shock shaft to make the piston at the bottormn of the shock body.
Then hold the shock uprght and overdfill the shock body with shock oil slightly.
YAy 7 RESINT., EA R v S RF —ORETICLTFEL.
BECY 3w PERNT, Y3 v ET =3 v a2t A ILELPLTORBET
AALTTFEL,

2 Slowly move the piston up and down fo allow the bubbles to rise fo the top
until o more air bubbles appear.
Saf by IAFEHSNSEIIE, EAFVELTFICRBLTTEL. A E{E3ET.

Rear Oil Shock

EA b OBSERITT FEL, =) UTAAIVayy
3.Pull the shock shaft to make the piston af the boftom of the shock body again. ' !,..
Add shock oil as necassary.Let the shock rest for 5 minutes to allow the air Frt::ni Oil Shock
bubbles to escape. 70X AIvar7 :
BEYavsyey 7 REIOT. EAL Y a vy RF s ORETIELTTFEL. BE ~
THNE, YaviPdIERRLTTFEL, SUAHNhAE L DI, 5aCBlhvira v .
EBNT FEL, (N)
4,Place the shock slicon cap on top of the shock body from a side.,

- Some il will leak out and it is normal.

—_ 3w G UAYF e TERBIC, 3w 0RT —ICRY R TTFEL.
O VBOA A LERNTREDFERDRR T,

Upper Cover
a.Fully fighten the cap and clean off any excess oil. Tuli—Hii—

FyuwTELOURUFNTSEMOT, BN TILER>TTFEL,

=,

Shock Top Plastic Cap
Y avP by TISAF IR uT
Shock Silicon Cap
—-‘_‘i? 1 TavsvUdAVEeuT

Cover the shock silicon cap o
shock body, it will case some
oil will leak out, this is a normal

L —

situation. ! =
DA IRTA—ICav I I Fry O O
TERVIBEEE LRBOF A IV

NET FNEIEZDRRTY. Sl %?!EEE‘:'

-14 -




]
3 R
.E U
-~ -
b
s £
€ 8%
........ e|_..-|:_ Cm
7 oy
o a3
= s 1
o I
25 2 <
o7 mw 0
mlm..,“ .___.nl."-.4 e
- ...I.q. / _ _._L m
2l z |ek i) £
Q5 — — & i
OR &n |wa b g Q
o W..mﬁ e “
¢ I Eeh O
e SoN |cx
2A yeo |3®
== .r.__.. h__.ﬂ_.... _U_.L:_._
am™ _.—.,.51,. e
o Eoe [Sa
R o o
Om 5 O™ 56
54 dxx |08
£
¥ o o)
\ m oA
= =
M.Ifl.
e ==

assemble view

Front Oil Shock / 70k -F1bimay?d
M1.2x13.5x 31 T8 Spring (ocrange)
M1.2x13.5x 31 T8 AU (#L23)

-15 -

9. Oil Shock / 1Iv/av7

= o P

Pl o4 -

3 ey o MF Vi

= 3 ~

[] D. —

2 A —Y OR .wem., T
= Q | Sea Y

Ok £k 8 ¢ a2 EBF o= D

S 2N B4 ¥ 2o mmw

o N o o 3N * o F;L?

£ = E 5 = L £ 2 = [

=N =N 5 N D ¥ ED

VI v ...u,.._.._“a_..n N @ o R X

_— — — - : —_——

e DS B 250 ik

& & 2o 99

o o3 o o3 0 %% 5=

< EoS ShE

nll.l '..I.--I
NN it ar =2 mww
= — =2 ==




10. RC Unit Installation / RC1=v FOEY{FF

Servo Saver
H—dt 11—

Servo Saver - SANWA, JR
ACOMS, KO
H—ht1 /11— -SANWA. JR
ACOMS. KO

Servo Saver - TAMIY A
FUTABA
H—Ht 11— - TAMIYA
FUTABA

Servo Saver

O
O H—dt1)i—

O

OO0

C

Servo Saver Spring - Silver (1)
V=R A=A TV — (1)

Servo Saver Spring - Gold (2)
Y—htAIN—AF )7~ J—IVF (2)

4.8mm x 1émm Ball Cap (2)
4.8mm x 1émm H—JbFvu T (2)

M3 Nuts (1)

M3 vk (1)
M3 x 6 Button Screw (2)
M3 x &6 REVAZ 21— (2)

M3 x 8 Button Screw (1)
M3 x 8 RAVRAT)a— (1)

M3 x 8 Flat Screw (4)
M3 x8 7ZvrAT7) 21— (4)

N M3 Countersink Washer (2)
) M3 A 2—2 7w — (2)

ijl 4.8mm Ball Stud (1)

4.8mm R—JLAZ v F (1)

Servo Post (2)
T—hREAR (2)

@)

M3 x 52 Tumbuckle (1)
M3 x 52 Z—221897)1 (1)

o

AL

Motor [not included)

M3 %3 E—4— (MIEFENTELEA)

Set Screw

T bAZ ) a—

(not included / Motor (not included)
BRICEHTENTVERAR) E—4— (MERICEITENTELA)

2 2
v ==
1‘1 L

48 Pitch Pinion Gear 18T(not included)
ABEyFEZAFTFI8T BaiciRSENTVERA)

Button Screw
RRAT )7 —

iy assemble view

#8775

Servo sover - TAMIYA  sRervo saver - SAMWA, IR

FUTABA, ACOMS, KO
H—fitr 15— - TAMIYA  H—F4t111— - SANWA. IR Servo Post
FUTABA ACOMS. KO P—FRRA
Servo Saver Sring - Gold
it =2 ) - =L F M3
Countersink Washer

Servo Saver Spring - Silver

AR = T Tyt =
Y=t =R il = 7 =

M3 x8

Flat Screw
FowbkAI) 21—

Servo (not included)
TR (BRI SHELA)

4 8Bmm
Ball $tud
F—Ib AR v F oy
Countersink Washer
AV E— Py —

M3Ix8 M3 x8
Button Screw Flat Screw
FS5wkAA)a— 4.8mmx 1émm

Ball Cap
A=lF v

ﬁwuw

B
\
M3 x 52
Turmbuckle
A—a ) d L

CE1 8

approximate 41mm

Flat Screw
7wk A2 1—




y FOEYTLF

]
(—

10. RC Unit Installation / RC1

Leir—ii— (ERICETHELA)

Receiver [not included)

ESC (not included])
cIEHEEA)

ESC (B¢

L

Antenna and Antenna Rod Head

FortRTTIOYEAYE

"5

M3xé
Set Screw
A ) 1—

:

IV T =T O s

Battery Mounting O-Ring

ke

0

— [}

— 7 L
= O
gy &L
T o o 2
D L a c<
o O C i
e L = O
T D - c O
3y Q <+
0 O v T Ik
¥ ] C N
™M oM o O~
=22 N, O o2
LN m+f
L1k @ I~

e
o= C N
Ol || <K~

<7 7OV T (2)

J

Battery Mounting O-Ring (2)
T

JAYE S

Battery (not included)
x

miCEFBHEEA)

)

AV

assemble view

-17 -



11. Bumper & Body Post / /I\/iIN\— & RF1+—KRF

Foam Bumper
A=l i—

Upper Bumper
Ve ATl AW At

[--f1---A
cut off 2 - 3Imm
WEF 2 - 3mm

Foam Bumper (1)
FA—LgNi— (1)

Front Body Post
707 k- RFa—FRAFR

Bumper (1)
12— (1)

Upper Bumper (1)
7uii—iizin— (1)

Body Post Cushion (4) M3x 10
Fr—KAM vy a(4) il

Body Clip (8)
RFE1—4UyT (8)

@ﬂ{;ﬂl
@ﬂﬂﬂﬂﬂﬂﬂﬂﬂﬂﬂﬂﬂﬂﬂﬂj

Rear Body Post (2)
D7 RTra—ERAR(2)

q:%ﬂﬂﬂﬂﬂﬁﬁﬂﬁﬂﬂﬂﬂﬂﬂﬂ

Front Body Post (2)
02 kR RTFr—RAR(2)

@ M3 Nuts (1)
=/ M3+ (1)
M3 x 10 Flat Screw (5)
M3 x 10 75w kA2 21— (5)

M3 x 8 Button Screw (4]
M3 x 8 RE/AH1)1— (4)

M3 x 12 Button Screw (2)
M3 X 12 REAT1)1— (2)

AH 17X

Body Post Cushion
FTF—RA R v g

. =

Body Clip
FFa=a)uF

| oy

' assemble view

M3x8

Button Screw
FR A7) 1~ Body Post Cushion

FFar—FA 7w

Body Clip
RFr=—a )

* Body Clip
A RFr—2 )y

M3 x 10

Flat Screw
FS5vRAS) 21—

assemble view
M3Ix12

Button Screw
PR AT ) 1—

Rear Body Post
V7 Rya—HRA

ndy Clip o
RFa—2Vwr :

5 B




12. Rim Assemble / YLODEIIT

assemble view
$H17T X

Drift Lower Diffuser (1)
FUZ rO—"0—7« 71— (1)

Drift Upper Diffuser
FUZ FPuri—74 72—

-
Drift Lower Diffuser u‘.’l
ﬂ M\ FUZ bO—7—F 71— | :
Drift Upper Diffuser (1) - M3 x 10 ______ : ﬁ;
o oy —F — Button Screw i
FOZR7wii—7172—%— (1) B A7) 3— AR
M2 x 8 Flat Screw (2)

M2x8 75vkA71)1—(2)
M3 x 10 Flat Screw (2)
M3 x 10 75w kAT 1— (2) Ee Drift Diffuser

M3 x 10 Button Screw (2) 75w kA 1— FUZb7r«721—4%—
M3 x 10 KE> 241 1— (2)

Flanged Nut - 4mm (4)
752wk - 4mm (4)

M2 x 10 Pin (4)
M2 x 10 £ (4) Flanged Nut - 4mm

Iy 4mm

iy

Adaptor (4)

P 5 (4) Flat Screw

[;g\_ Adaptor 3 7w kA a—
)

Flanged Nut - 4mm
7S5y k - dmm

Rim Set

Flanged Nut - 4mm
7Yy k - 4mm

Rim Set
LAy

Flanged Nut - 4mm

IS5+ - 4dmm %

final assemble view

mRAHE I

Rim Set (4)
)Lty (4)




13. Parts Include / #GICEZHBIN—Y

I 0 0 0
i L Eae=em) [(mY [mY =) (=)

#2279 FFF+0 (0F) (1) H#2T9RR+3 (3E) (1) RF-0 #27> k - 224l (1) RF-0 427>k -5 (1)

FR-0 HrRA= 2/ -5 (1) FR-O A= - =6l (1)

Bearing Holder - B (2)
ATV TR —-B (2)

Bearing Holder - A (2)
AT VAT RIT— - A (2)

= [
i EN— 5
b B [ |
C[% g C<‘:D
Rear Suspension Arm (2) :@: Front Suspension Arm (2)
P -HRAF—L (2) W, 7O k- HR7—1 (2)
M? x 15 Damper Taper Cone (2)
MP x 15 Fii—7—i—3—> (2)
@ @ M5 x 10 x 4 Bearing (1) 5.8mm Ball Stud (4) M3 x 8 Flat Screw (15)
M5 x 10 X 4 XFU4 (1) 5.8mm H—jLAA v E (4) M3 x 8 75w +RoUa— (15)
ORI M3 x 10 Set Screw (4) {7 M3 Lock Nuts (1) ﬂm M3 x 12 Button Screw (5)
M3 x 10 £y kA1~ (4 &) M3guwsFuk (] M3 X 12 KEVRH 11—
M3 x 4 x 1.0 Spacer (8) REIQEskaziT 3avsryk (1) 3x12H52A51—(5)
M3 x 6 x 1.0 A~—14—(8) M3 x 46 Pin (4)
M3 x 46 £ (4)

Suspension Mount FF+0 (0 Degree) (1) Suspension Mount RR+3 (3 Degree) (1)  RF-0 Suspension Mount - Left (1) RF-0 Suspension Mount - Right (1)

FR-0 Suspension Mount - Right (1)  FR-0 Suspension Mount - Left (1)

Steering Link (1) oo poaptor(l) et Tension Post (1)
AFTY U (1) Sl — (1) NbTravRAR (1)
—m :@) SN 0

o

Pulley Ring - A (1)
I_H?—U—Uyﬁ-ﬁiu

©

Rear Shock Tower (1)
JFrquiaad— (1)

Front Shock Tower (1)
O kermwoai— (1)

J pulley Ring - B (1)
F—1—)25-B (1)

Steering Arm - Left (1) Steering Arm - Right (1)
AFTUTT—L-EB(1) RFFPULET—L-5B (1)

Ojl' 4.8mm Ball Stud (3)

M3 x 4 Button Screw (2) M5 x 0.3 Stainless Steel Shim Spacer (2) 4.8mm F=LAFYF (3]
: M5 x 0.3 A7 YL R-AF—Ib LAR—H— (2)

M3 x 4 KaZ51)1—(2)

M3 x 6 Flat Screw (2) @ M35 x 8 x 2.5 Bearing (4)

\ Battery Mount A (2)
IRy F =TIV kA (2)

M3 x 6 75vkFA7)1— (2) MS X 8 x 2.5 X714 (4)
Battery Mount B (2)
M3 x 8 Flat Screw (4) M5.7 x 4.2 Flanged Tube (2) INuF)—==<7FB (2)
M3 x8 75vkAY)1— (4) MS5.7 x 4.2 2520 Fa2—7 (2)
M3 x 8 Button Screw (2) Mé x 9 Steering Post (2) M? x 6 Damper Taper Cone (2)
M3 x 8 Ra29)a1— (2) Mé x ? AFTFTRAL (2) M? X & ) i—F7—)—a—2 (2)

- 20 -



13. Parts Include / #GICEZHBIN—Y

0 o B
O
Rear Bulkhead - Right (1) O _
U7 -1 b~y K - 581 (1) % e & d Front Bulkhead - Right (1)
U FOz ko F - A (1)

Upper Deck (1)
7yii—7uE (1)

Rear Bulkhead - Left (1) O '{I | Front Bulkhead - Left (1)
D7 1Uba Ay F - 26 (1) Zav kb F - A (1)
O
> £
= Gﬂ
o o % o7
o o " I

Mé x 23 Aluminum Post (2) [[ Mé x 25.5 Aluminum Post (1) . M3 Nufts (4)

(l

Mé x 23 ALRZL (2) Mé x 25.5 ALERF (1) M3 Fk (4)
M3 x & Button Screw (5)
Oj]l. 4.8mm Ball Stud (4) 5.8mm Ball Stud (4) M3 x 6 £2271)a— (5)
4. 8mm f—ILZA2v [-4] 5.8mm R—JLRA2vF {4] M3 x 8 Button Screw {E]
M3 x 8 e 241)1— (8)
Rear Bulkhead Bearing Housing - Right (1) M3 x 12 Button Screw (8)
Rear Bulkhead Cover - Right (1) UZrbaaw BRS04 - 511 (1) Rear Bulkhead Cover - Left (1) M3 x 12 BawAs 11— (6)
U7 17~y Fh— - a8l (1) i DT 1bd o~y Bh— - &8 (1)

)

O

M3 x 8 Flat Screw (16)
M3 x8 7Fw A7 )a—(16)
M3 x 12 Flat Screw (2)
M3 x 12 75w kA91)a1— (2]
O M3 x 28 Flat Screw (4)
M3 x 28 75w A9 1— (4]
M3 x 22 Button Screw (2)
M3 x 22 K250 1— (2)

I |
Front Bulkhead Cover - Left (1) Rear Bulkhead Bearing Housing - Left (1) Front Bulkhead Cover - Right (1) Motor Mount (1)
207k 0L~y FAR—- &R (1) UFIULINy ERTUINZ 24T - 1 (1) ZOx kU2 y FR— - B0 (1) =T (1)

-21 -




13. Parts Include / #GICEZHBIN—Y

Solid Axle Outer Tube (4) M2 x 10 Pin (4)
YUy EPHRI T8 —F 21— (4) L—J m2xi0er(4)

[m M1.6 x 5 Socket Screw (4)
) - M1.6 X5 Vorw kA4 21— (4)
y o Solid Axle Quter Joint (4)
VI ETF ORI ToRa—3A2F (4] ﬂm M3 x 6 Button Screw (4)
M3 x 6 REr2 51— (6)

Solid Axle (2)
O M %%I O | viywrrszn (2)
P

30T Pulley (1)
30T F—u— (1)

38T Pulley (1)
381 F—1U— (1}

M10 x 15 x 4 Bearing (4)
MI0 x 15 x 4 A1) 2048 (4)

13T Pulley Gear Cover 13T Pulley Gear Cover 13T Pulley Gear Cover 22T Pulley Gear Cover
13T F—U—FFHh1i— 131 F—=U—FFHhi1i— 13T =) —FFHhri— 22T J—)—FTFHhii—

22T Pulley Gear 13T Pulley Gear 13T Pulley Gear 13T Pulley Gear
22T F—=1)—%7F 131 =1 )—%7F 131 F=1)—%7 131 F=U—%7

Front Belt - 138 (1) :
i e M4 x 8 x 3 Bearing (4)
Rear Belt - 183 (1)
TR gLk - 183 (1) M8 x 2 Shock Tower Shim (3)
— M8 x 2 rawi4a7— L (3)
S C?n‘rer E;E!Ii -519 (1)
o — Yk - 519 (1) M4 x 0.3 Stainless Steel Shim Spacer (4)
M4 x 0.3 RF VLR RF =L LAA—H— (4)
[Im M3 x 6 Button Screw (7)
M3 X 6 RE /A7 )a— (7] M4 x 34 Shaft [1)
_ © o M4 x 34 7 (1)
M1.5x 9 Pin (1)
—— Misx9e () & 5 5] Méx43shaft (1) 48 Pitch Spur Gear 80T (1)
M1.5 x 10 Spring Pin (4) M4 x 43 w7+ (1) 48 EwFZ2—F7 80T (1)

M1.5x 10 AF U4 (4)

-292 .



13. Parts Include / #GICEZHBIN—Y

*" ™
4.8mm x 16mm Ball Cap 4.8mm x 13mm Ball Cap
4.8mm x 16mm H—jLF4v 7 4.8mm x 13mm R—JbFrv S
T M3 % 16 Set Screw (2)
WA M3 x 16 2y r oY1~ (2)
o on M3 X025 Turnbuckle (4)
(U o<] WD 43 x 25 &—=s <220 (4)
B AU T
M3 x 52 Turnbuckle (1)

:Q M3 x 52 #—Sw b (1)

Turnbuckle Tool - 3mm

-
=221 2)by—Jb - 3Imm
Ball Cap Set (2)
4.8mm x 16mm Ball Cap - ) :
4.8mm x 16mm F—JbFvv 7 R—=IbFryTEvh (2)
b ,-"

O Rear Upright - Right{1) Rear Upright - Left (1)
Y7 FutS4k-a0 (1) 7Tyl Z4k-EM(1)

Knuckle Arm - Left (1) C-Hub - Left (1) C-Hub - Right (1) Knuckle Arm - Right (1)
Fu 2P —Lo- A (1) Cn7-ER (1) CF-BM (1) Fu I F—L -5 (1)

M5.7 x 4.2 Flanged Tube (2)
M5.7 x 4.2 75 IFa—7 (2)

mw | o| o o]

Universal Shaft - 44mm (4)
A== w7 F - 44mm (4)

M5.7 x 5.5 Flanged Tube (2)
M5.7 x 5.5 759Fa—7 (2)

M3 x 6 Set Screw (4)
w M3 x 6 tvbAo)1— (4)

M3 x 22.9 Pin (2)

M3 x 229 £~ (2 M3 x 10 Button Screw (2)
([ (73 1 5525

M3 x 25 Pin (2)

M3 x 25 ¥ (2) 4.8mm Ball Stud (4)
O:[]]m 4.8mm F—jLAZ v (4]

M5 x 10 x 4 Bearing (8)

M5 x 10 x 4 <74 (8) Oj]]m 4.8mm Ball Stud(M3 % 9) (2)

4.8mm F—jLA%w F[M3 x 9) (2)

-23 -




13. Parts Include / #GICEZHBIN—Y

2.5 % 6 x 0.4mm E-Ring (8) Bottomn Cap (4) |
2.5% 6 x 0.4mm EU=4 (8) R FvuT (4) M1.2x 13.5x 31 T8 Spring (orange) (2)
M1.2x13.5x 31 T8 Z7U5 (#LP) (2)

M2.8 x 1.8 O-Ring (4)
M2.8x 1.8 U4 (4)

Upper Cover (4)
Fuwii—hii— (4) M1.1 % 13.5 x 31 T? Spring (white) (2)
M1 1 x13.5x 31 T? AU (711 (2)

O-Ring Spacer (4)
QU FZA—H— (4]

O-Ring Cover (4)
QU Hhii— (4)

. Shock Piston (3 Holes) (4)
awIEA (3 F—)l) (4)

Adjust Ring (4) Shock Top Plastic Cap (4)
FIRARIY (4) DAy by T TSAFvIx v (4)

M3 x 28 Shock Shaft (4)
M3 x 28 3w v T (4)

Shock Piston (2 Holes) (4)
3y gEA (2 F—IL) (4)

MT11.5x% 1.5 O-Ring (4]
MT1.5x 1.5 QU (4]

Shock Silicon Cap (4) )
vV EryT (4) Shock Spring Base Cover (4)

5.8mm x 10.2 Ball Cap (4] YAYIRIVITR=AN1 = 4]

5.8mm x 10.2 F—lErv S (4)

#300 OIL
#300 F-1)Jb

#1200 OIL

Oil Shock Body Set (2) Adaptor et (2) #1200 F 11l

FAIavsRTrav (2) THEIa—tv (2

Servo saver
H—ftra =

Servo Saver Spring - Gold (2) Servo Saver Spring - Silver (1)
Y—dr 13—V - J—IVF (2) Y—F A=A T - b i— (1)

-24 -




13. Parts Include / #GICEZHBIN—Y

Drift Lower Diffuser (1)
FUZ FO0—7—F1 72— (1)

:::::t::::ggi

o\ [

\/ ©

, M3 Nuts (2}
M3 Fw b+ (2)

)| Flanged Nut - 4mm (4]
FIVFvk-4mm (4)

M2 x 10 Pin (4)
M2 x 10 £ (4)

M3 Countersink Washer (2)
J M3 hos—osTvise— (2)

Oj]]l 4.8mm Ball Stud (1)

4.8mm F—jLbZ2w (1)
M3 x & Setf Screw (1)

w M3xétybAo)2— (1)

Body Clip (10]
: LR T =T (10)

M3 x 8 Button Screw (5)
M3 x 8 42 41)a— (5)

M3 x 10 Button Screw (2)
M3 x 10 RRA7) 31— (2)
M3 x 12 Button Screw (2)
M3 x 12 REZ51)a1—(2)

Rim Set (4)
Ulvky b (4)

M2 %8 75w kA& — (2)

M3 x & Button Screw (2)
M3 x 6 RE22)1— (2)

M3 x 8 Flat Screw (4)
M3 x 8 Z75wbAS)1— (6)

M3 x 10 Flat Screw (7)
M3 x 10 75w kA2Ua—(7)

Body Post Cushion (4)
Rra—RA 7 visais (4]

T

= @ﬂ]@g@ﬁ@

Front Body Post
70 k- fTr—HRAF

(BGGGGGGGGDGGGDGG

Rear Body Post
7 - RFas—RA M

o
COoOQOo0oO00CCO0OO0COoO0O00a0

Bumper (1)

~

15zri— (1)

o |( =
Ay o
! o Front Body Post
o ™ ZAvbRFo—RAR
D 5 .
o 0
| o o
/ o 0
o 8]
o 0
o]
) ﬁ 0 o|¢
]
: ol | o
Crift Upper Diffuser (1) o o
FUZ bPyii—=F172—4— (1) g =@n
g Rear Body Post
D7 RF7r—RAF
L
DJ
Upper Bumper (1)
Fuwii—iiz = (1)
M2 x 8 Flat Screw (2)

sl

Servo Post (2)
H—HHZ P (2)

o
oCO

5 O

Battery Mounfting O-Ring (2)
I F =TT T (2)

Servo Mount Spacer 2mm (2]
H—RTU A= — 2mm (2)

Servo Mount Spacer Tmm (2)
=R b AAN—=Y— Tmm (2)

Double 5Side Stick Tape
mET—7

Antenna and Antenna Rod Head
Frrtr& rFyrFaviEAyF

[

1N

Foam Bumper (1)
FaA—L 20— (1)

.25 .




SET-UP SHEET / vk 7v 7R

] CAMBER / degr. 3
) N — E == (©)
=2 == s OG>
li i =R et @) 2 ]
ISAKLRANCSISPOR TS se=—es_ NN R = =
RACE N1 Tl T T
< TEST Yae== 5l 4{ e 5—=
Pt | AT '
F?il'i._""tl__| B = ' 7 1
s SIS JV (oo} [@ai—=> i AR
Fﬂ'ﬂ”'{. T u-—.‘;l _51 | RDE BRI/ FIviF | fz L;-'"- ﬁE;R
O
B 3RACING
CITY F COUNTRY 567
b/ HONG KONG 3 534 2
CONTACT -
T e [ stim S
[ 0 mm 0 mm
DATE AIR TEMP. TRACK TEMPF. HUMIDITY
Bt 8 =tk iR EE OFFSET OFFSET I
19/7| 33° 43°c 70% | 5 mm) 5 mm|
Ak Bl
— — FRONT REAR
-y k U
TOTAL WEIGHT our| 0.5 [ TOE/degr. w| 3
Total Weight With Car Body IN REAR DIFFUSER
RERN—HT—x 13009 ™ e T INSTALLED  [[] NONE

"
N
— -

CSRATIO Original
A Front 38T/13T| 38T/13T
=292 | =292
o
BELT | 137/13T| 1377137 E| E
B |Center| pamo| =+ =1 ? & g ¢
L
30T/22T| 30T/22T | | © =
Rear
< =136 | =13 s g
AxB 292x1 | 292x1 § é
C 1.36 1.36
=CS RATIO =214 | =214

O SCREW NOTUSED / A%") 1 —{E R LALY
@ SCREWUSED/Z ) 1—{EF

SHOCKS / ir3ud W o O St FRTTI
m H b= e LT B —any E?T’L'
FRONT/ 20k REAR /U7 i
s H—Fw ik iE .T.E.g'}“;,'m" ] ﬁ?ﬂmhﬂ ] ?ETIII-
O M1.1x13.5x31 T=9 { white ) TRACTION
LOW EDILIM HIGH
%3] O E Hw

[l M1.1x135x31T=8(green)

£ TEAMPOWERS 11.5 | /7M™ 3R 5000 man
BODY WING

=g
Ll
0O  M1.2x135x31T=9(pink) O
Ll
0O
Ll

AT — 514 oy Original
M M1.2x13.5x31T=8(orange) =
ARMATURE TIMING R
BT 12.5mm | 5152 0 =
O  M13x13.5x31T=8(blue) = ‘?@&
tOxTNsy - ﬂ% REAR
O M1.4x135x31T=8(purple) 1 T
MOTOR + BRUSHFACE _
s 759 7z—2
OIL/W BRUSH COMP. TIRES / 54 7 —
300 AAIL/W 1200 . DS 3RACING 3RACING
54 I 54 PINION/T SPUR GEAR /T 63mm T 63mm
mm E=FT RIA—FFIT
50 e mm 50 a8 P/ 80T as P/ 19T NIL wsenTS 8 NIL
REBOUND % TRANSMISSION / F 52 AZwira2s
0 g 0 "
ik s ey | i COMMENTS /A
[Ives [Ano | FoAM i‘:ﬁfiﬁ []ves [ANO O BALL DIFFERENTIAL / £ — L5 ]
o ] ROLLER DIFFERENTIAL / O=5=F7 ]
O-RING ON SHAFT 0 SOLID AXLE / /s FF oA 1b cig
YES '+ SO b rmpsiege YES [TNO
= o S IHo [ I | GEARDIFFERENTIAL/ ¥7F7 [ w|
|
ONE WAY DIFFERENTIAL YES | ,‘
HOLES IN PISTON . - BT vee !
@ E AR Dh— L @ DLITATI O O O O 0O
! LOOEE BAEDILMA THGHT
L bz Ly




ISAKLUIRANCS)ISEOR TS

SET-UP SHEET / v+ 7 v 7Rk

RACE
L—2
P
b
FRONT REAR
NAME 202k )7
HAEWM
CITY / COUNTRY
M E T
CONTACT
s SHIM
DATE AIR TEMP. TRACK TEMP. HUMIDITY
Hiz il w—%obl | BE OFFSET
m
oy BECE
FRONT REAR
IOk JF
Tn?iﬂi“fﬁﬂf our TOE / degr. IN
Total Weight With Car Body IN REAR DIFFUSER
pERH—HF—Hz — 9 al L] iNsTALLED [ | NONE
CS RATIO Original
al Fron T 1| 38Tn3T iY
J = =2.92
e
BELT 1| 131737 E| E
B | Cente RATIO| = =1 EE z £
(W]
T T| 3om22T
C | Rear 2 2
= =1.36 = -
AxB 292x1 § §
C 1.36 f:
=CS RATIO = =2.14 |

() SCREW NOTUSED /7. ) a—&E R L7l
@ SCREWUSED/ASa1—{&H ROLLING CENTER
it OSSR 0% 05
TRACK CONDITION i i
(i I
FRONT/202/ REAR /UF H— e 4 E 1 ;_EgﬁmL n ?ﬁ'ﬂmhu u FjA.STTI .
MEDILM GH
2| H og” o¥ Ok
(H M1.1x135x31T=B(green) [l
ESC BATTERIES e
0  M1.2x135x31T=9(pink) O - At
BODY WING
HFr— e Etls )
0 M1.2x135x31T=8(orange) [l
Bar sy
0 M13x135x31T=8(blue) [ el
+ ey -
L0 M14x135x31T=8(purple) 0[O
MOTOR + BRUSHFACE _
E—4— e L = e
OiL/ W ., BRUSHCOMP. TIRES / 54—
*A W IoER T
ki PINION/T SPUR GEAR/T S il
E=FT 2 IN—EFPIT
PRELOAD / INSERTS / Hl.A
e P/ T p/ T
REBOUND % TRANSMISSION / + 52 AZwisgLs ;
il § s | = COMMENTS /2 vl
[ves []no ;ﬂﬂfﬁfiﬁ []yes [Jno ] BALL DIFFERENTIAL / #— L5 ]
* ] ROLLER DMFFERENTIAL / O=5—F7 []
| SOLID AXLE / W) FFo )L ]
Clves [Ino | O s | [1¥Es [INo . -
| GEAR DIFFERENTIAL / *777[ W]
I
ONE WAY DIFFERENTIAL YES | ‘
HOLES IN PISTON skt [ ves |
B g o.g o0g
. L F 1. 1)




SET-UP SHEET / vk 7w Rk

CAMBER / degr.
* = i+
= (@ V|
2, =g L]
.:l'_l I- H ) r : : -] I'
)SAKLIRAVCS)SEOR, T Q=P ;
] ‘i="'f‘|—'"r'|_.-':- rl
RACE il /) G .
Lp'—_z ' s - ; it :_:-_I:. .II ‘l
0 '
ok ‘ e , B “—‘C% .'
—FV e — NEIGHT/ S K1 e s B
FRONT = : — LT W \1 f REAR
— 70k i o 7
A
CITY / COUNTRY
#{HER
CONTACT
M5 SHIM
DATE AIR TEMP. TRACK TEMP. HUMIDITY
Hit ] H—Fub@iE | BE OFFSET
m
7S i ]
FRONT REAR
0O JF
rﬂp;qi WEIGHT our TOE / degr. IN
Total Weight With Car Body IN REAR DIFFUSER
pERh—HF—tx 9 ACKERMANN POSITION
] INSTALLED [ ] NONE
CS RATIO Original
A T/ T\ 38T/13T
= =292
e
T | 1 T| 13misT| g 1S E
B |Center) pano| - =1 & E =| E
(W
T/ T\ 30T/22T [T
Rear
: = =1.36 g E
AxB 2.92x1 § §
C 1.36
=CS RATIO = =2.14
(O  SCREW NOT USED / 24 a—{ERALAEL
@ SCREWUSED/AS)21—{EF _ ROLLING CENTER
SHOCKS / 3w n EW n ;:Jnnﬁrl_ M wr .
TRACK CONDITION et B il
FRONT/Z0% REAR /UF -
= Y—FubikE O3 083w O%N%,
ﬁglj] D {éL-'F.I' D gEDIUM DI-IIEH
[l M1.1x135x31T=B(green) [
O  M12x135x31T=9(pink) [I - e
BODY WING
T b F s )
Ll M1.2x135x31T=8(orange) [
i3 Bz
0  M13x135x31T=8(blue) [J il
+ XSy -
L M14x135x31T=B(purple) [
MOTOR . BRUSHFACE _
E—4— JI5L9z—3
OIL/W . BRUSH COMP. TIRES / 84—
FA4ILW ToLER
/
ﬂff’ mm PINION/T SPURGEAR/T Flm
E=#>uT AZIN—EFIT
PRELOAD f mm INSERTS / fB.A
) B—F/mm p/ T p/ T
REBOUND % TRANSMISSION / + 5 AZwirais ‘
JsiimwE & B s | iR i COMMENTS /2 Ay
[]ves [Ino ;Tfﬁfiﬁ []ves [INo ] BALL DIFFERENTIAL / #— L5 ]
] ROLLER DIFFERENTIAL / O=5—F7 []
| SOLID AXLE [ 4\ B4 A e ]
Clves [Ino |QRNGONSHAFT | [Jves [Ino
-~ = | GEAR DIFFERENTIAL/ %7 77 [ wl
I
ONE WAY DIFFERENTIAL YES | ‘
HOLES IN PISTON . i ] ygs !
R Dh— L PLITATI O O O O Od
N ' MEDILMA TIGHT
s =5 1

——_




Spare]RartsyANZINE )

T S, "
__ ; ﬁ{%_ "x\:{- ! i i - g
Sl i :
s T

SAK-D101 ¥46%0 SAK-D102 ¥4690 SAK-D103 ¥410 SAK-D104 ¥610

SAK-D105 ¥4610

SAK-D10é6 ¥380 SAK-D107 ¥610

Rear Suspension Arm  Front Suspension Arm C Hub Knuckle Rear Hub Carrier Pulley Gear Set (137 & 22T) Front & Rear Bulkhead
YTFH AN qwT—L FOPEFARLZT—L oS Tzl UFPNTE+w T T=U=F¥FRvF13T&22T) 20w RRUTI LAY E
F“ﬁ% = & e s&‘t:ﬁ“ - :::E
ey ) ‘WLA.;'J' - ' R ~ A
@J@ 3 ? . % %‘-‘m ;# Mu- L s‘?&\ \;‘S ,S‘If = _g.zg:f--ﬂ
=1 N 2y, & o \ o v
A L - b f___- -

SAK-D108 %440
Front & Rear Bulkhead

Cover Set
F0O% b & UFI Ly FRE =

SAK-D10? ¥610 SAK-D110 ¥410 SAK-D111 ¥1220

Steering & Shock Tower Set nsion Mount Sat  Diffuser & Upper Bumper Set
ZF TG &IV R T~y ?;ﬁ':;e? i el T g
Fuli—ii—evk

SAK-D112 ¥380
Uinkoge et - Steal

(25mm, 1émm & 52mm)
ordr=iigpy b - 25— )9
[25mrm, 1émm & S3mm)

SAK-D113 ¥2140
Swing Shaft D44mm
AA T w7 D44mm

SAK-D114 ¥440

Low Friction Front Belt 138
Q=2 0%%3 70 Sk -138

SAK-D115 ¥4460 SAK-D116 ¥610 SAK-D117 ¥440 SAK-D118/PK ¥450 SAK-D119/PK ¥310 SAK-D120/PK ¥740 SAK-D121 ¥240
Low Friction Rear Belt 183 - Low friction Center Belt 519 ' Gear Box Shaft Set  Motor Plate Mé x 23 Aluminum Post  Solid Axle 30T Pulley
A=7Ys¥ar PR bhies B-IUGYAYEYE—ALESE ph a2 e T ey E=R—FL—F Mé x 23 PILSHZ b YUy ETYRI 30T F—1)j—

O

A
- %{T :

el

.
\ Qf‘
() i

~ & O

,
r"”‘%f“—

&l

SAK-D122 ¥4460 SAK-D123 ¥310

Qil Shock Body (4pcs) Hex Adaptor (4pcs)
A3y R T (dpes) NwIATHT42— [4pes)

SAK-D124/PK ¥460 SAK-D125/PK ¥460

FA g b Lo 7 dpes) 3 bgwd 7w i—h —[4pes)

SAK-D126/PK ¥460

Oil Shock Bottom Cap (4pcs) Qi Shock Upper Cover (4pcs) Oil Shock Ajust Ring (4pcs)

FANZuIT I AR
|4pes)

“@Eﬁw

O

SAK-D128 ¥310 SAK-D129 ¥440

S N ang ECtlisnes) Plosh Parts A
M9 X 9.5 AFTFUTHAF astic Spare Parts

SAK-DI130 ¥1380 SAK-D131/FRP ¥440

Composit Main Chassis Upper Deck
TIAFTHAATI =Y A AwfTyb A we—2  Fuilli—FvF

SAK-D132 ¥310
M2 x 43mm O-Ring
M2 X 43mm Q)4

SAK-D127 ¥440 SAK-D127U ¥1220

MIx28mm Shock Shaft (4pcs) Titanium Coated M3 x

M3 x 2Bmm 3w 74 7+ (4pcs] 28mm Shock Shaft (4pcs)
FRA—712T [ M3 x
2Bmmiaw iy 7 H4pes)

(Z2pcs)
SAK-X0T7 ¥480 SAK-42 ¥310 SAK-09/HD ¥920 JRAC-NS40/PE ¥610
Bearing Housing King Pin Post Solid Axle Quter Joint{Heavy Duty) 4mm Aluminum Locknut Serated
ATV AT IND I TR AR V) EFP2T28—J314 2 FInE—FT1—7+) (8pcs) - pink 1
SAK-F17 ¥310 IRAC-BS4B06S ¥460 SAK-48A ¥760 ibpifa Lk 7%y HOTEVER) -
Foam Bumper Steel 4.8mm Ball Stud L=4 (10 pcs) Damper Flastic Replacement For #5AK-48/FK Bpcs(E27)
Fa—LJs— AF— L4 BmmBi—bA8 v FL= & (10pcs) HSAK-48/PKEA I\ —TZAF v 7 |ZEE &) ARAC-SWO4 ¥380
SAK-F18 ¥760 IRAC-BS48095 ¥510 SAK-48B ¥440 Stainless Steel 4mm Shim Spacer
Body Post & Bumper Steel 4.8mm Ball Stud L=9 (10 pcs) Damper O RING Replacement For #5AK-48/FPK  0.1/0.2/0.3mm Thickness 10pcs each

BT —FA &I =
JRAC-BE4B146 ¥230

AF =84 8mmEi—iL 28w FL= 2(10pcs)
ARAC-PMN150Y ¥310

FFO—=Is i—E4.8mm H—)LTFEwvk-12mm (4pcs)

SAK-27 ¥230
suspension Inner Pin Sat
YA r—Eayl
SAK-27U ¥920

suspension Inner Titanium Coated Pin Set
YA F—F222— vl

1.5 X 10mm 27047 (5pcs)

JRAC-BS58HSS ¥310

Steel 5.8MM Hex Ball Stud L=5 {10 pcs)
AF—ILE5BMM ~v S f— LA 8w F =5 [10pcs)
JRAC-5C03 ¥440

M1.& C51.6 x 5mm Socket Head-Socket [10pcs)
M1.6 C51.6 x 5Smm Wiy b=~y FW oy b10pcs)

SAK-28 ¥310 SAK-02 ¥240
Suspension Oufer Pin Set Differenfial Pulley - 38T
HATIR—E Ay 38T 77 —1—
SAK-Z8U ¥920 SAK-09 ¥780

Solid Axle Outer Joint (2)
V)W EFOZT 28 —a14k (2)

suspension Quter Titanium Coated Pin Set
VAT IR=FR2 Q=R Bk

#SAK-48/PKRA 1 \—0V 4 (ZEH &)
IRAC-SHAMU ¥310

4.8mm Ball End &t - 14mm & 13mm 1.5 X 9mm Steel Pin (5pcs) Servo Saver

4.8mm F—bzFevk - 18mm & 13mm 1.5 X 9mm AF—ILE (Spcs) H—it1I\—
ARAC-BE4812/A ¥150 IRAC-PN15105 ¥310 SRAC-5GA4880 ¥540
4.8mm Ball End Set - 12mm For Anfi-Roll Bar (4pcs) 1.5 X 10mm Spring Pin (5pcs) 48 Pitch Spur Gear BOT

ABE v F A ) S—FFB0T

JRAC-WFS820/PK ¥230
Shock Tower Shim M8 x 2mm [4pcs) - pink
LR I7—3 [\ MB x 2mm [6pcs) - E2
ARAC-ER2506 ¥150

E-Clip 2.5 x 4 x 0.4 [10pcs)
E-471)w 3 25x 6 x 0.4 (10pcs)

IRAC-BC12045 ¥230
Body Clip (10pcs)

Tra)uw [10pcs)
IRAC-WC3I/PK ¥340

Aluminium M3 Countersink Washer (10pcs) - pink
AL M3 78— 47 wisre—(10pcs) - E0 9

AT AL AAF— Il dmmis LAAS—H—
0.1/0.2/0.3F (& 10pcsA)

JRAC-5WO05 ¥380

Stainless Steel Smm Shim Spacer
0.1/0.2/0.3mm Thickness 10pcs each
AT LA AF—bE5mmis L AN—H—
0.1/0.2/0.3F (& 10pcsA)

WH-24/FY ¥1380

1/10 9 Spoke Wheel & Tyre Set
For Drift {Smm Offset) (4pcs)
1710 FUZ FRESZR—2 A —I (%) &
Ak (Smm A 74w k) (4pcs)




OptionallRantsYpAL 33 LN

A
VaaES

SAK-D301/RE ¥2750  SAK-D302/PK ¥1220  SAK-D303/PK ¥1380  SAK-D304/PK ¥1380  SAK-D305/PK ¥920 SAK-D306/5G ¥5810  SAK-D307/5G ¥1380

Brake Disk Set Alum. Molor Mount Heatsink Aluminum Rear Hub Aluminum Rear Hub Aluminum Spur Gear Cover  58G Graphite Main Chassis 535G Front Graphite Shock Tower
SL—F 7 2y b L il LY (0.5 Degree) (1 Degree) FILEAIN—FThHI— S$SG FS TP ALY —  SSGHSIFALTOV R v ST~
SRAT BT FILZUFINT(0.58E) FILEUTINVI(1.08)

SAK-D308/5G ¥1530 SAK-D30?/PK ¥1840  SAK-D310/FK ¥2300  SAK-D311/PK ¥2300  SAK-D312/PK ¥1220 SAK-D313/PK ¥1840 SAK-D314/PK ¥1530
33G Rear Graphite Shock Tower Aluminum C Hub Aluminium Steering System Aluminium Front Knuckle  Aluminium Upper Bumper Aluminium Rear Bukhead  Aluminium Front Bulkhead Cover
G IITPA TV IRI— o) =\ FIWEAFPIAFLATL  FILE70v w2l FIVET i =i Gl t— BearingHousing ﬂsz?ﬂ? ki by Fod =

o @
%ﬁw

SAK-D315/PK ¥2570  S5AK-D314/PK ¥1840  SAK-D317/PK ¥920 SAK-D318/PK ¥920 SAK-D319 ¥1220 SAK-D320/A/SG ¥760 SAK-D320/5G ¥2750
Aluminium Front Bulkhead Aluminium Rear Bulkhead Aluminium Suspension Aluminium Motor Plate  Titanium Gear Box Shaft  Transverse Short Battery Mounfing  Transverse Battery Mounting Kit
FILEZOsMUbIAvE  PIESUTI LIS E Mount FF-0 FILEE—&—FL—F TR AT Ry A Tt e A oy WEE T TU—A b=
FILEZ07 AT I HFFD oy k-
N
N
NN
QY
- = A\t
= & ARE
Ul =
SAK-D321/PK ¥1530  5AK-D322/5G ¥2300 SAK-D323/PK ¥410 SAK-D324/PK ¥2750  SAK-D325 ¥310 SAK-D326 ¥310 SAK-D327 ¥310
Aluminium Rear 353G Graphite Upper Deck Drift Belt Tension Post  One Way Tube Spring Set M1.1 x 13.5x Spring Set M1 x 13.5% spring 3et M1.2x13.5x
Bulkhead Cover SSG FZT7rA b Fuvii—=TvF FUZF~ULFTFraaviAt JuhzaFa1—7 31 T=P (pairs) color=white 31 T=8 (pairs] color= green 31 T=% [pairs) color= pink
FILZUT I~y Fhri— ATy M1 x 135 RV esbMIT X135 AUy M1.2x13.5x
31 T=9(~T) F21k 3 T=8(~7) FU—> 31 T=9|~F) Ee
! ,’F“‘%m ey
e 3 \ d
N\ N\ N\ &\ o A o
I A\ﬁikp\;fj—fd@w\ h QJ%EH.F‘\I\: FLE%\B%\" #}j_l._ b}:—‘::::-"---_- ﬂ Ej‘_:) 'i‘:‘;;ﬂ
% B NN NN _.f;il- | ng
- . EP\%%P-E’E .“‘*-u._\_ F . \\"I;:?FJ ﬁ': m
@b P A\ Q
SAK-D328 ¥310 SAK-D329 ¥310 SAK-D330 ¥310 SAK-D331 ¥1990 SAK-D331A ¥760 SAK-D331B ¥310 SAK-D331C ¥760
Spring SetM1.2x13.5x Spring SetM1.3x13.5x Spring Set M1.4x 13.5x% Ultra Wide Angle 44rmm Swing Shaft - Universal Driveshafts Roller Universal Driveshafts
31 T=8 (puirs) color=orange 31 T=8 ( pairs ) color= blue 31 T=8 [pairs) color=purple Universal Driveshafts Heavy Duty AZN=HILFSAA T Outer Joint
ATy EMI2ZX13.5% 270G eybMI3X13.5%  AFU»TEy Ml 4x 135 EITFFXILI—— 44mm A4 T e T - H=2- A=N—FILFSATr 7
31 T=B(~T) AL 31 T=8(~7) Fb— 31 T=8{~=7 ) 1$=F b HIVESATZ¥TH AE—F2—F1— PSSk
SAK-X22/PK ¥1220 JRAC-B54806/PK ¥440 JRAC-DPOZ/PE ¥4610
2 Piece Suspension Mount FR-O Aluminum 4.8MM Ball 5tud L=4 (10 pcs) - Pink Aluminum Shock Spring Base Cover 13mm|offset-1)
/L — AT IR FRO 4 8mmiF—ILAZ v FRémm - 10pcs(E2747) 13mmPILE 2w R AT A=A hI— (v -1/E27)
SAEK-XZ3/PE ¥1220 IRAC-BS4810/PK ¥460 SRAC-DPO3 %440
2 Piece Suspension Mount RF-0 Aluminum 4.8MM Ball Stud L=10 (10 pcs) - Pink Damper Carfridge Liners
/L —hART/F RFO 48mmA—ILASw F&10mm - 10pcs(E24) POMB R LA~N—Y—1 v
SAE-Z2/PK ¥760 IRAC-B54815/PK ¥440 SRAC-DPD4 ¥440
suspension Mount RR+20 (RR2 Degree) Aluminum 4.8MM Ball Stud L=15 {10 pcs) - Pink Machined Derlin 3 Hole Damper Pisfons
AT I/ RR2 4 I w KB -1 = = “rak—
SAK-D332/PK ¥920 (RR2ME) BmmA—JLASy FE15mm - 10pcs(E24) OME A k2r=3k—Ib
Adaptor suspension Mount RR+30 (RR3 Degree)  5.8MM Hex Ball Stud L=5 (10 pcs) - Pink Machined Derlin 4 Hole Damper Pistons
FILZ A —FyTHT2— H A</ RR3E) 5.8mm HexH—|l A% FES5mm - 10pcs{ >4 POME Z >/ - 47—l
SAK-24/PK ¥760 ARAC-DPO1/PE ¥510
suspension Mount RR+40 [RR4 Degree]  Aluminum Shock Spring Base Cover 13mm
Y AT RRA]E) 13mm AL awIR T T R—=2 018 —(E7)
(=N AT e (. [ a—
I )\ Vg [ S5 _J A [ &

www.Jdracing.com.hk
Copyright © 2012 World Space CAD Industrial Co.



	01
	02
	03
	04
	05
	06
	07
	08
	09
	10
	11
	12
	13
	14
	15
	16
	17
	18
	19
	20
	21
	22
	23
	24
	25
	26
	27
	28
	29
	30
	31
	32

